

To protect the privacy of customers or suppliers of Salamander Jewelry. We erased their address from this document.

# TEST REPORT

Report No. 010222120059

DATED: 10 JANUARY 2023

**Client** : SALAMANDER JEWELRY CO., LTD.  
128/1 MOO 7, SOI WAT NAKHON CHUENCHUM,  
PHUTTHAMONTHON SAI 4 RD,  
TAMBON KRATUMLOM, AMPUR SAMPRAN,  
NAKHON PATHOM 73220

**Buyer** : /

**Sample Description** : ENAMEL

**Item No.** : /

**SKU No.** : /

**Model / Style** : /

**Manufacturer** : /

**Country of Origin** : /

**Country of Destination** : /

**Test Sample Received** : RECEIVED ON 03/01/2023

**Test Period** : FROM 03/01/2023 TO 10/01/2023

TEST REQUESTED	CONCLUSION	REMARK
REACH REGULATION (EC) NO 1907/2006, ANNEX XVII ENTRY 23 – CADMIUM	PASS	-

To protect the privacy of customers or suppliers of Salamander Jewelry. We erased their address from this document.